
 

 

Disclaimer: 

The information contained within this publication has been prepared by a third party commissioned by Australian Meat Processor Corporation Ltd 
(AMPC).  It does not necessarily reflect the opinion or position of AMPC.  Care is taken to ensure the accuracy of the information contained in this 
publication.  However, AMPC cannot accept responsibility for the accuracy or completeness of the information or opinions contained in this 
publication, nor does it endorse or adopt the information contained in this report. 

No part of this work may be reproduced, copied, published, communicated or adapted in any form or by any means (electronic or otherwise) without 
the express written permission of Australian Meat Processor Corporation Ltd. All rights are expressly reserved. Requests for further authorisation 
[...]
Fe electrodes 
Lab scale trial 
6-9 V, 30-70 A 
120 l/hr 

After 
treatment 835 mg/L 117 mg/L 6 mg/L  <5 mg/L 

% reduction 
using EC 90% 97% 99%  99% 

 

4.3 Removal of nutrients 

Released wastewater containing nitrogen and phosphorus in excess of discharge limits can contribute 
to eutrophication processes and algal blooms that can pose a threat to water resources, aquatic 
ecosystems and human health. Discharge regulations vary widely throughout Australia but are 
becoming increasingly stringent. While the use of treated wastewater for irrigation as a source of 
nitrogen, phosphorous and carbon can increase plant production and reduce fertilizer inputs 
consideration must be given to the impact of the accumulation of phosphorous and nutrients and 
dissolved salts on groundwater contamination, soil salinity and through excess runoff (Matheyarasu, 
2015). Typical nutrient discharge limits are shown in Table 5.   

Table 5: Typical nutrient discharge limits 
 (Johns Enironmental and The Ecoefficiency Group, 2017).  

Receiving environment Nitrogen Phosphorus 
Sewer NH3 ≤ 50 mg/L 

TN ≤ 100 mg/L 
TP  ≤ 10-20 mg/L 

River discharge NH3 ≤ 1 mg/L 
TN ≤ 50 – 100 mg/L (site specific) 
Also typical load based limits 

TP ≤ 1 – 40 mg/L 
(very site specific) 

Land irrigation (soil & crop 
specific) 

TH: 250 – 500 kg/ha/yr load 
based limits 

TP: 30 – 40 kg/ha/yr load based limits 

 

4.3.1 Traditional removal of Phosphorous  
There are several technologies traditionally used in the removal of phosphorous from meat 
wastewater streams. Table 6 outlines removal efficiencies achieved by the following technologies. 

DAFs 

• Some phosphorous removal is achieved during primary treatment (DAF process), however 
this is largely as a byproduct of the treatment process rather than specifically targeting 
phosphorus (Johns Enironmental and The Ecoefficiency Group, 2017).   

Chemically precipitated in activated sludge basins 

• Phosphorous can also be chemically precipitated in activated sludge basins.  This may require 
some supplementary alkalinity dosing using lime, MHL etc. to maintain pH.   



 
 

Page 15 

Biological removal in activated sludge plants 

• Activated sludge plants recycle sludge to maintain high bacterial levels in what is effectively 
an intensified aerobic pond. In activated sludge plants phosphorus can be removed by certain 
phosphorus accumulating bacteria (Bio-P removal). This involves an initial anaerobic/reactor 
phase with very high levels of readily biodegradable carbon and low nitrate and oxygen levels 
allowed by an aerobic phase/reactor where phosphorus is taken up by bacteria at a high rate. 
The sludge containing the phosphate is dewatered and can be reused for composting and 
land rehabilitation. Bio—P removal however is not often used due to problems associated 
with the cost of achieving high biodegradable carbon levels and maintaining low nitrate levels 
in the anaerobic phase.   

Crystallisation 

• Crystallisation is an emerging technology that involves the recovery of phosphorus and 
nitrogen through precipitation of compounds such as struvite (MgNH4PO4.6H2O). The process 
involves magnesium dosing and is fast (1-2 hours) compared to biological removal and cost 
efficient ($1 per kg P covered verses $11/kg P for iron or alum dosing) (Jensen, et al., 2013).  
The complete removal of phosphorous would only result in around 10% of nitrogen removal 
from the wastewater and thus this technology cannot work in isolation (Jensen, et al., 2013).  

Table 6: Technologies for phosphorus removal and typical removal rates 
(Johns Enironmental and The Ecoefficiency Group, 2017) 

Technology Typical P removal (mg/L) 
Dosed DAF < 5- 10 
Chemical precipitation in activated sludge basins < 5- 10 
Biological removal in activated sludge plants (Bio-P) < 1 – 2 
Crystallisation (Struvite)  > 10 

4.3.2 EC removal of phosphorous  
Electrocoagulation is also capable of removing phosphorous. The main mechanism of the EC process 
for phosphorus removal is the generation of metal and hydroxyl ions to form coagulant species that 
can absorb and/or precipitate contaminants which can then be separated.  The reaction works mainly 
with soluble phosphorus (Nguyen, et al., 2016) (Figure 2).   

 

 
Figure 2: Phosphorus removal by EC  (Nguyen, et al., 2016).   

 

A recent Australian study by MLA sought to determine if electrocoagulation/electro-advanced 
oxidation (EC/EAO) technology was a viable option for removal of Total Phosphate (TP) from abattoir 



 
 

Page 16 

effluent. The process averaged 99% phosphorous removal. Khennoussi et al. also achieved high 
removal rates of orthophosphate (95.4%) when treating municipal slaughterhouse wastewater 
(Khennoussi, et al., 2013).   

Table 7: Removal efficiency for P rates using EC.  

 Phosphate Details  

WW from red meat abattoir, Australia  
(Inovin Pty Ltd and Anor, 2018) 
 Total P 

(mg/L) 
Electrocoagulation/Electro-Advanced Oxidation Reactor (Water 
Miner) 
Fe electrodes  
Addition of NaCl  
Range of effluents and parameters – average taken for results 
presented in report.  
Additional nutrient removal:  
Magnesium 39%.  
Potassium 9% 

Before Treatment 71 

Reduction using EC 1.3 

Reduction using EAO 0.6 

% reduction using EC 
and EAO 

99% 

WW – Red meat processor, Australia  
(Tetreault, 2003) 
% reduction using EC TP 

70-90% 
1:1 diluted stickwater,  
27 – 30o C, 4.5 kL/hr, 200 A, 50 V (DC) 

WW from municipal slaughterhouse Meknes, Morocco  
(Khennoussi, et al., 2013) 
Before Treatment 35 Fe & Al electrodes  

Addition of NaCl  
12 V 
Contact time of 25 min 

% reduction using EC 95.4 

 

4.3.3 Traditional removal of nitrogen  
Nitrogen in red meat abattoir wastewater is mostly present as organic (from dissolved organics) or in 
lesser amounts (16-40%) ammonium nitrogen (from urine and rendering) (Johns, et al., 1995).  

TKN is the estimate of the sum of the organic nitrogen and the ammonia nitrogen.  Under anaerobic 
and aerobic conditions mineralization of the biodegradable fraction of organic nitrogen occurs.  
Ammonia nitrogen in meat processing wastewater is generally the product of this mineralization (US 
EPA, 2004). Very little is in oxidized forms of nitrogen such as nitrate and nitrite due to the lack of 
oxygen in the wastewater stream (US EPA, 2004). 

There can be some reduction in nitrogen levels during primary and secondary treatment due to the 
separation of particulate matter due to settling or cell synthesis.  However, this is often not sufficient 
for discharge quality (US EPA, 2004). Biological and physicochemical unit processes can be added to 
the treatment train to remove nitrogen.   

Advanced removal of nitrogen from wastewaters is generally undertaken biologically and is a two-
step process. Firstly, nitrification resulting in the oxidation of ammonia to nitrite, followed by the 
oxidation of nitrite to nitrate. Secondly, denitrification where the nitrite and nitrate are reduced 
producing nitrogen gas (end product) plus small amounts of nitrous oxide and nitric oxide.  

Nitrification and denitrification are performed in different parts of the same reactor (Biological 
Nutrient Reactors e.g. Biolac) or occur in the same reactor space, but at different times in the cycle 
(Sequencing Batch Reactors).  



 
 

Page 17 

See Table 8 for technologies that can be employed by meat processors to remove N and typical 
removal rates.  

Table 8: N removal in meat processing  
(Johns Enironmental and The Ecoefficiency Group, 2017) 

Technology Mode Typical N removal  
Aerated ponds Continuous Approx. 65% 
Dosed DAF Continuous Approx. 50% 
Biological Nutrient Reactors Continuous Greater than 80% 
Sequencing Batch Reactors Intermittent Greater than 80%  

 

4.3.4 EC removal of Nitrogen  
Nitrogen found within meat processing wastewater is generally in the form of organic nitrogen or 
inorganic ammonia nitrogen.  Electrocoagulation will remove some organic nitrogen however, it is 
not very effective in removing ammonia nitrogen (Aoudj, et al., 2017). This is supported by the results 
of an Australian trial where a 48% reduction in organic nitrogen was achieved and only a 15% 
reduction in ammonia nitrogen (Inovin Pty Ltd and Anor, 2018).  An earlier MLA pilot study found 
removal rates of 50-60% for TKN was possible when EC was used to treat stickwater (Tetreault, 2003). 
This is comparable with removal rates with dosed DAF and aerated ponds (Table 8). High removal 
rates for TKN were obtained by Bazrafshan et al. by treating red meat processing water firstly with 
chemical coagulation and then electrocoagulation. See Table 10. 

Aoudj et al. found that ammonia has only a weak affinity towards the electrogenerated coagulants.  
However, they found that ammonia reduction increased as the pH and temperature of the EC water 
increased causing ammonia stripping due to the Joule effect.   

NH4
+ + OH- - NH3 + H2O 

Aoudj et al. found the secondary step of electrocoagulation resulted in a reduction of ammonia 
ascribed to indirect oxidation caused by chloride ions.  Hypochlorous acid or hypochlorite ions oxidise 
ammonia into gaseous nitrogen or nitrate (Aoudj, et al., 2017). 

3HOCl + 2NH4
+ N2 + 3H2O + 5H+ + 3Cl- 

3ClO- + 2NH4
+  N2 + 3H2O + 2H+ + 3Cl- 

5HOCl + NH4
+  NO3

- + H2O + 6H+ + 4Cl- 

4ClO- + HN4
+  NO3

- + H2O + 2H+ + 4Cl- 

Water soluble nitrate (NO3
-) and nitrite ions (NO2

-) can be can be reduced to nitrogen gas, ammonia 
and hydroxylamine (NH2OH). Often salt (sodium bicarbonate NaHCO3) is required to maintain pH 
levels as the electrolyte gradually becomes alkaline.  Chloride-salt can be added to reduce the amount 
of ammonia and nitrite produced. In this process the chlorine is oxidized at the anode and reacts with 
water to form hypochlorous acid (HOCl) which in turn reacts with nitrite and ammonia to produce 
nitrate and nitrogen (Mook, et al., 2012). The process is outlined in Table 9. 



 
 

Page 18 

Table 9: General mechanisms involved in the electrochemical reduction of nitrate 
(Mook, et al., 2012) 

 
 

Table 10: Removal efficiency for Nitrogen using EC 
 Nitrogen Ammonia Details 

WW from red meat abattoir, Australia  
 (Inovin Pty Ltd and Anor, 2018) 
 Total N (mg/L) (mg/L) Electrocoagulation/Electro-Advanced 

Oxidation Reactor  
Fe electrodes  
Addition of NaCl  
Range of effluents and parameters – 
average taken for results presented in 
report.  

Before Treatment 450 245 
Reduction using EC 260 228 
Reduction using EC and 
AO 234 206 

% reduction using EC and 
AO 48 15 

WW – Red meat processor, Australia  
(Tetreault, 2003) 
% reduction using EC TKN 

50-60%  1:1 diluted stickwater  
27 – 30o C, 4.5 kL/hr, 200 A, 50 V (DC) 

WW Zahedan City Iran, 250 cows/day, 60 m3/day  
(Bazrafshan, et al., 2012) 
EC combined with CC TKN (mg/L)  Lab trials 

40V  
Poly aluminium chloride (100 mg/L)  
Bipolar batch reactor  
Al electrodes connected in parallel 

• Influent after 
screening  

137 ± 12  

• After 24h 
sedimentation 

92 ± 12  

• After CC 116  
After EC 7  

 
4.4 Removal of pathogens  

Pathogens are found in meat processing wastewaters due to the presence of faecal material. 

4.4.1 Traditional removal of pathogens 
Maturation ponds are suitable for disinfection to reduce pathogenic microorganisms and reduce BOD 
to low levels. They allow sunlight and oxygen penetration and encourage algal growth.  



 
 

Page 19 

In some cases, tertiary treatment is employed to remove pathogens e.g. disinfection by chlorination 
and UV radiation.  

4.4.2 EC removal of pathogens  
Electrochemical disinfection during electrocoagulation occurs due to combining three effects 
(Ndjomgoue-Yossa, et al., 2015):  

1. A direct effect of the electric field on bacteria cells which affects the permeability of the cell 
membrane. 

2. The effect of any electrolytes added to increase conductivity such as NaCl that produce 
oxidants such as ClO-, ClO2. These participate in the oxidation of organic compounds and also 
disinfect the wastewater by diffusing through the cell walls of microbes to produce a 
dysfunction in the internal enzyme groups which inactivates the cells (Ndjomgoue-Yossa, et 
al., 2015) (Nguyen, et al., 2017). 

3. Charge neutralisation on microorganisms by cations and metallic hydroxides which act by 
sweep flocculation or enmeshment and adsorption.   

Khennoussi et al. found electrocoagulation-floatation enabled a reduction of up to 5 logarithmic units 
of coliforms and 100% elimination of bacteria. The treatment also reduced the red wastewater colour 
by 90% (Table 11).  Drougi showed reduction in E.coli of 2-4 log units and HAFA (heterotrophic aerobic 
and facultative anaerobic bacteria) of 1–3 log units. 

Table 11: Coliform removal from slaughterhouse wastewater by electrocoagulation 
 (Khennoussi, et al., 2013) 

 Faecal coliforms (UFC/ mL) Details 

WW from municipal slaughterhouse  
(Khennoussi, et al., 2013) 
Before Treatment 67x103   Fe & Al electrodes  

Addition of NaCl  
12 V 
Contact time of 25 min 

Reduction using EC Decrease of three logarithmic units 

 
Modern EC plants incorporate disinfection processes, for example, the inclusion of an electro 
advanced oxidation zone where hydrogen peroxide (H2O2) and hydroxyl radicals and a trace amount 
of chlorine is generated for disinfection (Inovin Pty Ltd and Anor, 2018).  

4.5 Summary of treatment process efficiency 

As discussed in previous sections, electrocoagulation is a proven effective technology for the removal 
of meat processing wastewater contaminants. A summary of removal efficiencies compared with 
traditional treatment methods is shown in Table 12.  

Table 12: Summary of treatment process efficiencies and comparison to Electrocoagulation 

 BOD/COD  TSS  O&G N P References 
Electrocoagulation 80% COD 

(Al 
electrodes) 
70% -90% 
COD (Fe 
electrodes) 

 90% 50-60% Up to 99% Refer to Sections 4.1 
- 4.4 

Screening and 
settling 

5-20% BOD 5-30%    (Hamawand, et al., 
2017) (Pagan, et al., 
2002) 

Save-alls 20-25% 50-60% 50-80%   (GHD Pty Limited , 
2003) 



 
 

Page 20 

 BOD/COD  TSS  O&G N P References 
DAFS 30-40% 50-65% 60-80%  <5-10 (GHD Pty Limited , 

2003) 
(Johns Enironmental 
and The Ecoefficiency 
Group, 2017) 
(Hamawand, et al., 
2017) 

Hydroclones 10-30% 15-60% 40-90%   (GHD Pty Limited , 
2003) 

Chemical 
coagulation (PACl) 

75% COD   88.8% 99.9% (Aguilar, et al., 2002) 

Chemically dosed 
DAFs 

30-90% 50-90% 60-80%  Approx 50% (GHD Pty Limited , 
2003) 
(Johns Enironmental 
and The Ecoefficiency 
Group, 2017) 

Anaerobic Lagoons 60-97% 
COD 

60-90% 70-90%   (Pagan, et al., 2002) 

Aerated ponds 50-80%   0-10% Approx 65% (Pagan, et al., 2002) 
(Johns Enironmental 
and The Ecoefficiency 
Group, 2017) 

Activated sludge 85-97% 95-98%  0-50% <5-10 
(chemical) 
<1-2 
(biological) 

(Pagan, et al., 2002) 
(Johns Enironmental 
and The Ecoefficiency 
Group, 2017) 

Trickle filter with 
clarification 

80-90% 
low rate 
65-85% 
high rate 

    (GHD Pty Ltd, 2015) 

Wetland following 
anaerobic pond 

90% 
BOD/COD 
(30% by 
wetland) 

85%  80% 
organic 
N 

 (Gutiérrez-Sarabia, et 
al., 2004) 

Biological nutrient 
reactors 

    > 80% (Johns Enironmental 
and The Ecoefficiency 
Group, 2017) 

Sequencing batch 
reactors 

    > 80% (Johns Enironmental 
and The Ecoefficiency 
Group, 2017) 

Crystallisation 
(struvite) 

    >10 (Johns Enironmental 
and The Ecoefficiency 
Group, 2017) 

Irrigation and 
passage through 
soils 

   Organic 
N 60-
65% 
TKN – 
60-85% 

 (Boeriu, et al., 2013) 

 

  



 
 

Page 21 

5 SLUDGE GENERATION AND QUALITY 

The quantity and quality of sludge generated has a large impact on the cost benefits of a treatment 
technology. High sludge volumes can have a significant cost impact especially with the rising 
dewatering, transport and landfill costs.  Similarly, the quality and contamination levels within the 
sludge will have an impact on disposal options.  Good quality sludge can often be disposed of as 
compost or for landspreading which can generally be more cost effective than landfill.  However, if 
there are high levels of contaminants it may not be accepted as compostable waste. 

Electrocoagulation produces much less sludge volume than chemical coagulation and the sludge 
formed is more stable and non-toxic. One full scale application of EC reported a 90% reduction in 
sludge compared with CC (Moussa, et al., 2016).  

Australian EC supplier, Inovin, is currently (2018) undertaking a pilot trial using EC to treat meat 
processing wastewater.  Initial results of an analysis of the sludge produced indicate that the sludge 
quality was well within the New South Wales Biosolids and Fertiliser guidelines for most elements 
and is a suitable fertiliser. However, it showed elevated TDS levels (8,800 compared with the 
guidelines of < 2,000 mg/L) and elevated chloride levels (33,800 compared with <8,000 mg/kg). These 
are as a result of salt addition to aid the EC process (See Section 7.2 on conductivity) indicating that 
the sludge would likely need to be blended with other fertilisers to achieve lower levels more 
amenable to land application.  

Iron levels (Fe) were also extremely high in the sludge at 110,000 and 279,000 mg/kg compared with 
guideline figures for land application of greater than 4,000 mg/L. These initial results seem excessive 
and need to be confirmed.  An MLA pilot study on electrocoagulation of stickwater reported Fe and 
Al levels in sludge of 30 g/kg and 2.4 g/kg (Tetreault, 2003).  While iron is essential for plant growth, 
excess levels of iron in soil can cause iron toxicity in plants which inhibit them from taking up other 
trace elements (Suresh, 2005).  The World Bank indicates healthy soil iron levels of 29-50 ppm (mg/kg) 
for most crops  (Cantisano, n.d.). 

6 HYBRID ELECTROCOAGULATION 

6.1 Electrocoagulation with chemical coagulation 

Hybrid processes have been applied to increase removal efficiencies. Bazrafshan et al. undertook 
laboratory trials to determine if the combination of chemical coagulation (addition of Poly Aluminum 
Chloride (PACl) -100mg/L) followed by electrocoagulation was capable of meeting discharge to sewer 
with limits (Bazrafshan, et al., 2012). The study found chemical coagulation (1,725 mg/L COD 
remaining) alone was not able to meet discharge standards but when combined with 
electrocoagulation limits were met (13 mg/L COD remaining). Ozyonar and Karagozoglu (Ozyonar & 
Karagozoglu, 2014) also found removal rates for COD and O&G with just chemical coagulation were 
considerably lower than for EC (Ozyonar & Karagozoglu, 2014). Tezcan et al. also combined EC with 
chemical coagulation by adding PACl. COD removal increased to 81.1% when 100mg/L of PACl was 
added and to 94.4% when 750 mg/L of PACl added. Addition of 500mg/L PACl was required to meet 
Turkey’s discharge limits (Tezcan Ün, et al., 2009).  

6.2 Electrocoagulation with the Fenton process 

Tezcan et al. also investigated conducting EC concurrently with the Fenton process and found 81.1% 
COD removal could be achieved by adding 9% H2O2. In the Fenton process, FeSO4 and H2O2 (Fenton’s 
reagent), at low pH, results in Fe2+ catalytic decomposition of H2O2. This produces hydroxyl radicals 
that have extremely high oxidizing ability and decompose organic compounds in a shorter time.  
Texcan et al. concluded hybrid processes were superior to EC alone for the removal of both COD and 
turbidity from cattle-slaughterhouse wastewater (Tezcan Ün, et al., 2009).  



 
 

Page 22 

The Fenton process was also incorporated in an EC plant in an Australian trial. Disinfection takes place 
in an electro advanced oxidation zone through generation of hydroxyl radicals (Inovin Pty Ltd and 
Anor, 2018) reducing pathogen levels. 

Table 13: Removal of organics from meat processing wastewater using hybrid EC 

 COD BOD TSS Turbidity Details 

WW Zahedan City Iran, 250 cows/day, 60 m3/day 